Walker Mower Online Parts Lookup

Model MC Illustrated Parts Manual

Engine Group

Other model MC manuals:
For a closer view: Download PDF File
Tag Part Number Description More Info
17026-1 (now 7026-2)Remote Precleaner (Includes Item # 2)
27840Hose Clamp (1-5/16 to 2-1/4)
36028 (now 6028-10)Precleaner Tube
47027Elbow, Precleaner
56029Hose Clamp (2-1/2)
66087-1Air Intake Hose
75088-11Air Cleaner Cap (Includes Item # 13)
85088-2Air Cleaner Band
95090-1Air Cleaner Cartridge
106090 (now 6090-10)Air Cleaner Assembly
115090-3Safety Filter Insert
125090-2Vacuator Valve
135088-5Air Cleaner Draw Latch
145091-9Street Elbow 90° (1/8 x 1/8)
155091-11 (now 5091-7)Air Flow Indicator & Nipple
178016-4Regulator Mount
226013-3Muffler
236013-4 (now 6013-7)Muffler Heat Shield
246013-6Muffler Heat Deflector
256013-5Muffler Brace
265082-2Fuel Cap Seal
275082 (now 5082-4)Fuel Tank Cap
285879-3Hose Clamp (1/2)
295083-6 (now 5083-7)Tank Tube Elbow, 3 Gallon
305083-1Bushing, Rubber
315086-7Hose (1/4 x 6)
328015-3Fuel Line, Tank (1/4 x 24-1/2)
335975-3Cable Tie (50# x 7")
355020Fuel Filter
368023-1Fuel Tank Support
375020-1 (now 5020-2)Fuel Filter, In Tank
386046 (now 5046-4)Fuel Tank, 3.0 Gallon, Gas
F00210-24 Keps Nut
F0041/4-20 Keps Nut
F0095/16-18 Whiz Locknut
F02510-24 x 3/8 PPHMS
F0291/4-20 x 1/2 Hex Bolt
F0311/4-20 x 5/8 Hex Bolt
F0501/4 SAE Washer
F0513/8 SAE Washer
F0611/4 Internal Star Lock Washer
F0633/8 Internal Star Lock Washer
F0915/16-18 x 5/8 Hex Bolt
F120AN960416 Washer
F1513/8-16 x 7/8 Hex Bolt
F183.312 x .700 x .074 Washer
F1841/4-20 x 1/2 Hex Bolt, SS
F1851/4 Internal Star Lockwasher, SS
F2187/16 Split Lock Washer
F2197/16-14 x 1-1/4 Hex Bolt